

Test Report

For

ANSI/CAN/UL9540A

Test Method for Evaluating Thermal Runaway Fire Propagation in Battery Energy Storage Systems

[Unit Level]

Report Number: CQES221100025101

Date of issue: 2022-11-23

Total number of pages: 40

Test object / Model: Lithium Ion Battery

Applicant's name: StackRack Battery Building Systems, LLC

Address: 1751 California Ave #101, Corona, California 92881, The United States of America



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CEC (Chongqing) Technology Co., Ltd.

Affiliate No.6, No.2 Fuyun Road, Shuangtu Street, Jiangjin District, Chongqing, China (No.1 Laboratory Building, Chongqing Energy College) 402260 t (86-23) 863676001 www.sgsgroup.com.cn
 中国·重庆市江津区双福街道福云大道2号附6号(重庆能源职业学院1#实验楼幢) 邮编: 402260 t (86-23) 863676001 sgs.china@sgs.com

[Summary of Test results]

Cell Level Test
Cell model:
CB27173204EA
Project No:
CN21GRDU 001

Cell Design:	CB27173204EA
Thermal Runaway Methodology:	External heating
Cell Surface Temperature at Gas venting:	209.4°C
Cell Surface Temperature at the onset Thermal Runaway:	270.7°C
Gas Composition:	Hydrocarbon, H ₂ , CO ₂ , CO
Lower Flammability Limit:	5.6 Vol% at ambient temperature 4.5 Vol% at 200°C
Burning Velocity:	83.6 cm/s
Pmax:	1.015 MPa
Thermal Runaway was Induced in the Cell or not:	Induced
Cell Vent Gas is Flammable or not in Air:	Flammable

Unit Level Test
Model: SR5K-UL
Report No:
CQES221100025101

Unit Design:	
Thermal Runaway Methodology:	External heating
External Flaming:	No external flaming observed
Locations of Flame Extension:	No flame extension observed
Flying Debris:	No flying debris observed
Explosion or not:	No explosion observed
Max. Surface Temperature of Module in Target BESS Unit:	158.1°C
Max. Temperature Rise on Wall Surfaces:	94.3°C
Thermal Runaway are Contained by the Unit Design or not:	Contained by the unit design
Cell Vent Gas is Flammable or not:	Flammable
Cheesecloth Indicator Flaming or not:	No flaming or carbonizing of the cheesecloth indicator
Test Video File:	Archived by applicant

Remark:

1. This report only evaluated unit level test which is listed inside the dotted box.
2. All test data were copied from SGS report No. CQES220800015301, dated 2022-09-07, with change of applicant.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CEC (Chongqing) Technology Co., Ltd. | Affiliates No.6, No.2 Fuyun Road, Shuanglu Street, Jiangjin District, Chongqing, China (No.1 Laboratory Building, Chongqing Energy College) 402260 t (86-23) 863676001 www.sgsgroup.com.cn
中国·重庆市江津区双福街道福云大道2号附6号(重庆能源职业学院1#实验楼幢) 邮编: 402260 t (86-23) 863676001 sgs.china@sgs.com